OF THE
NEW ENGLAND

WATER
ENVIRONMENT
ASSOCIATION

JOURNAL

VOLUME 58 NUMBER 1 / ISSN 10/7/7-3002

Fe3+ Cr Zn

Cu Cd

PRETREATMENT

Installation of an industrial wastewater
pretreatment system using precipitation
and microfiltration for metals removal

PFAS trinity: Understanding your
community’s PFAS chemistry, developing
minimization plans, and working with
upstream sources

An innovative approach to brewery
wastewater management, side-streaming,
and pretreatment coordination

SPRING 2024

Pb Ag

4
NEWEA

WORKING FOR WATER QUALITY




‘uopelodio) Juswdinb3 apisayel #z0Z ©

‘uoneIodio) Juswdinb3 apisaye] Aq paumo syewspes Jy

WE TAILOR OUR SCREENING EQUIPMENT TO FIT YOUR NEEDS.

All wastewater treatment plants are not alike. That's why plant designers prefer our Raptor® line of screening products,
[...]
citric acid used for stainless steel passivation. These
complexing agents are particularly problematic, as
they prevent sodium hydroxide from precipitating
metals out of the solution and can affect the entire
waste stream. Changing flow rates was another factor.
In addition to the fabrication of a new pretreatment
system, a modification to the existing pretreatment
permit would also need to be completed, submitted,
and approved by the town and state before such
a system could be operated. Understanding local
sewer “use’ requirements and meeting with the local
municipal planning committee early in the permit-
ting process was critical to avoid unwanted surprises
later in the project. Approval of proposed discharges
from industries often depends on the capacity of
the local collection systems and the size and age of
the local publicly owned treatment works (POTW)
receiving the discharge. If the sewage pumping
stations downstream from a facility are overtaxed,
or the POTW is nearing capacity, sourcing additional
volume may require ingenuity. The municipality may
restrict increases in flow based on these variables or
for other reasons such as allotments based on facility
square footage or zoning standards. For these reasons,
increased effluent flow requests in our initial applica-
tion were denied. After recalculating our volumes of
sanitary effluent and process effluent, we realized that
we could reallot a portion of our sanitary flow to the
process side of flow. Once we decreased our sanitary
discharge allotment and provided a smaller increase
for our process discharge allotment, our application
was approved. The approved application allowed for
about half of the increase in total water usage expected;
the other half of the expected increase would have to
come another way.

UPDATED PRETREATMENT PROCESS DESIGN
The best treatment option identified through jar
testing, with relatively low dosage rates, was a calcium
polysulfide blend. This provided the best removal

over a wider range of pH even in the presence of
complexed and mixed waste streams. With the testing
data in hand and in collaboration with the equipment
manufacturer and chemical supplier, we created a final
whole system design. This design included a provision
for water reuse, which could be added later if needed,
to recycle part of the pretreated effluent flow and send
it back to process for use in selected areas. Including a

INDUSTRIAL WASTEWATER METALS REMOVAL

_ System

e . .2 installation

water reuse plan during the initial design of the overall
system was the best option, if water reuse may eventu-
ally be needed. Tank sizes, plumbing configurations,
flow rates, and pollutant information were all relevant
to the reuse plan, and estimating available floor space
in future was presented for consideration.

A basic two-step, two-component combination was
chosen for the chemical treatment part of the updated
pretreatment process. This consists of a calcium
polysulfide precipitant (CaSx) for metal reduction in
combination with a low molecular weight inorganic
coagulant to aid in particle formation. Concurrently,
sodium hydroxide is used to control pH in both the
primary reaction/reduction tank and the Stage 2
precipitation/neutralization tank.

The benefit of using the calcium polysulfide blend
rather than standard hydroxide precipitation is
that the time-consuming pretreatment of certain
complexed waste streams is no longer required. This
simplifies plumbing layout, requires less space for
pretreatment, reduces operator labor, and increases the
consistency of treatment chemistry dosage rates.

For the mechanical part of the treatment system, a
single-stream, programmable logic controller (PLC)-
controlled, pH-adjust, reduction, and precipitation
tank sequence was designed, followed by separation
of precipitated solids, sludge thickening, and sludge
dewatering.

New shop floor process rinse protocols, including
drag-out rinses, were also incorporated into the two
step system, to allow for a higher concentration of
process rinse contaminants in a smaller, isolated
volume of water. Drag-out rinses followed by single
or double cascading counter-current rinse tanks are
considered a “best practice” for rinsing. These effective
rinse methods allow for reduced flow rates while still
achieving specified total dissolved solids (TDS) values
at the final rinse step.

In the full system layout, the tank sequence starts
with a 2,000 gal (7571 L) high density linear polyeth-
ylene (HDPE) tank for process equalization, where all
incoming wastewater is commingled before the first
stage of treatment. The equalization (EQ) tank is larger
than the system’s other tanks to help reduce variation
in the influent simply by diluting any swings in pH,

NEWEA JOURNAL / SPRING 2024

21



INDUSTRIAL WASTEWATER METALS REMOVAL

1}
=
=
:
"
F
¥

metal concentration, or other contaminants present
in the influent. The larger the tank, the better the
equalization, and since space is valuable, this tank is
narrow but tall. The EQ tank is operated to keep the
pH generally between a pH of 3.0 and 5.0. This is done
by monitoring the influent streams and, if needed,
spent acids from the aluminum anodizing process (or
any non-chelated dilute acid) may be slowly metered
in to assist in pH control and aid coagulation further
downstream. (It is important to include this activity,
if it is used, in the permit particularly if the spent acid
is a Resource Conservation and Recovery Act [RCRA]
hazardous waste.)

The EQ tank is pumped into the Stage 1 treatment
tank to deliver up to 60 gpm (227 L/m) via a 2 hp
(1.5 kW) 3,450 rpm pump. This first pump in the system
has a screen filter to catch large particles that could
damage the pump or get trapped in the flow meters.

The Stage 1 treatment tank is a 1,000 gal (3785 L)
HDPE closed-top tank with a 350 rpm 1/3 hp (0.22 kW)
mixer. The mixer has a three-blade modest angle
prop for gentle mixing. The Stage 1 treatment tank is
the primary pH adjustment and primary reduction
tank. A reducing agent (CaSx) is added via a 2 gph
(7.6 L/h) polyvinylidene fluoride (PVDF) metering
pump with the feed rate determined by oxidation-
reduction potential (ORP). The pH is raised using
sodium hydroxide to keep the pH between 6.0 and 8.0.
A sludge return loop from the final third tank in the
precipitation sequence is introduced into the Stage
1treatment tank. It delivers roughly 5 to 10 percent
of the overall flow in the form of aged sludge, which
helps seed the reaction, increasing overall sludge
retention time and assisting with pH adjustment.

The reducing agent, a calcium polysulfide product,
combined with the aged sludge, allows a faster (nearly
instantaneous) and consistent reaction with less
chance of unpleasant odors.

The best results were achieved using a 1,000 gal
(3785 L) tank and operating at a flow rate of up to
40 gpm (150 L/m). Since our influent flow is intermit-
tent with varying flow rates, the EQ tank has a level

NEWEA JOURNAL / SPRING 2024

sensor that initiates flow and pumps into the first
treatment stage at a constant rate (set to roughly

30 gpm [114 L/m]) until the EQ tank is pumped down
to its minimum desired level. Power to the feed pump
stops, and the process repeats over and over as long
as influent from the shop floor is accumulating. The
Stage 2 treatment and the third “microfilter feed” or
sludge accumulation tank flows are fed by gravity and
overflow from the Stage 1 tank, so the flow rate of the
precipitation tank sequence is determined by the flow
rate setpoint of the process equalization to the Stage 1
feed pump.

The Stage 2 neutralization/pH adjustment tank is
21,000 gal (3,785 L) HDPE closed-top tank also fitted
with a 350 rpm 1/3 hp (0.22 kW) mixer. A cationic
coagulant is metered into this tank to aid particle
formation and structure. The coagulant is a solution
of aluminum sulfate with an iron additive specifically
for the calcium sulfide metals precipitation system.
The coagulant pump is fed via a1 gph (3.8 L/m) PVDF
metering pump. This pump is powered on and off
by the system PLC simultaneously with the process
EQ pump, so coagulant is added only when the flow
is present. In this way, dosage rates can be adjusted
manually by adjusting the metering pump speed
controller. The Stage 2 tank pH level is raised from
an incoming pH of 6.0 to 8.0 to a final pH of 9.0 to 10.0
using sodium hydroxide. The hydroxide pumps in
the system all employ 4 gph (15 L/h) PVDF metering
pumps.

The Stage 2 tank has an access lid on the top of the
tank for obtaining samples. This is the point in the
precipitation process where the precipitate structure
is evaluated. In general, properly formed particles will
settle quickly, accumulate to roughly 10 to 20 percent
(by volume) solids in the sample vessel, and leave a
clear layer of supernatant liquid on top of the sludge
layer. The presence of excessive pin floc could indicate
the need for an adjustment of coagulant feed rate, or
sludge return rate in Stage 1 may be required. This is
also an opportunity to test for metals removal. The
presence of dissolved metals above permit limits in a
filtered sample of the supernatant liquid would indi-
cate the need for an increase in precipitant in Stage 1.

The third (“microfilter feed”) tank in the system is
a 900 gal (3400 L) HDPE tank and receives flow from
Stage 2 via gravity. No chemical additions are made in
this tank; it is solely designed to provide a vehicle for
the microfilter flow loop. As the incoming flow from
Stage 2 accumulates in the tank, a level sensor initiates
the microfilter feed pump and passes the solution out
of the tank and through the microfilter assembly at a
high speed and relatively low pressure. Solids separa-
tion occurs when the treated flow concentrate passes
across the filter media, the clear water permeate
passes through the membrane media to eventual
discharge, and the now thicker, sludge-laden liquor

remains in the concentrate loop and returns to the feed
tank. During this action, the sludge concentration in
the microfilter feed tank increases as more and more
concentrate is pumped through the loop. The process

is like a reverse osmosis (RO) system except that the
concentrated ‘reject” is returned to the holding tank

to be pumped continuously through the loop until the
solids and liquids are separated. When the tank becomes
too concentrated with solids to afford an efficient
permeate flow rate, the remaining sludge in this tank is
wasted off to a separate holding tank for thickening and
processing through a filter press.

The pump used to feed the concentrate to the
microfilters is critical to the system. At the system
design phase, pump sizing is based on the viscosity of
the solution, rate of flow, pipe diameter, and quantity
of microfilter tubes assembled in the loop. This system,
sized to achieve up to a 60 gpm (227 L/m) permeate flow
rate, employs a 25 hp, 400 gpm @ 60 psi (18.6 kW, 1500 L/m
@ 4.1 bar) 3,450 rpm pump. The filter skid contains
12 microfilter tubes, with a pore size of 0.1 um, configured
in aloop via a 4 in. (10 cm) ID sch 80 PVC pipe.

The final filtrate (permeate from the microfilter tubes)
is collected in a 1,100 gal (4,160 L) HDPE tank and is accu-
mulated for final discharge. If required, the pH of the
filtrate is adjusted using dilute sulfuric acid or sodium
hydroxide to meet sewer use/permit requirements.

The tank is operated on/off with a level sensor and
discharges directly to the sewer outfall using a 1.5 hp
(1.1 kW) pump.

The PLC controls system operation, flow, pH, and ORP,
and must-have safety interlocks when variable flow
rates are unavoidable. As membranes become fouled,
and the flow rate is decreased, the headworks must be
stopped or slowed accordingly, or tanks will overflow.
Interlocks for high/low pressure, pH at various points
in the treatment process, ORP value in Stage 1, or
membrane back-pulse frequency are only some of the
critical attributes that the system PLC must control.
Features like programmable sludge return rate and
volume are critical to maintaining consistent particle
formation. Monitoring of internal permeate and concen-
trate pressures in the membrane loop determines media
health and schedules a cleaning event. Fabrication of
a PLC panel proportionate to the system makes the
difference between operator monitoring and operator
involvement at every level.

Given the pretreatment system's complexity, both an
experienced equipment supplier and a skilled treatment
chemistry supplier are critical when evaluating a micro-
filter pretreatment system. Having the two suppliers
share technologies during the design phase increases
the likelihood of success. System support equipment,
waste feed pumps, tanks, pH and ORP controllers,
metering pumps, etc., should be sized to deliver treat-
ment chemistry efficiently and the pretreatment
system PLC must be set up accordingly. In this system,

INDUSTRIAL WASTEWATER METALS REMOVAL

a talented and experienced local supplier was available
for both the system design and installation and the
development of the treatment chemistry protocol
simultaneously.

PRETREATMENT SYSTEM INSTALLATION AND
OPERATION

The permit approval process for installing or modifying
an industrial wastewater pretreatment system may

take time depending on a few variables. These variables
include scheduling and availability of the authority (or
authorities) having jurisdiction (AHJ), the complexity of
the system being proposed, the volume of supply water
being requested, and downstream impacts such as to the
local POTW and support infrastructure.

The local planning committee may need to discuss a
proposal at their periodic meetings, or a municipality
may hire an outside engineering firm to review the
permit request before submission to the state for final
review and approval. Any of these authorities may make
additional information requests which can slow down
the process, so it is best to include as much information
as possible when preparing the initial application. New
systems will require the engineering plans to be signed
by a recognized professional engineer before state
approval. The AHJ will likely request a system operating
procedure including daily and periodic maintenance
preplanning.

With the permit application(s) submitted, the
wastewater treatment plant system installation began
and proceeded smoothly. The facility floor space was
prepared, and equipment had been procured and
steadily installed per the system schematic, ready to go
once the permit was approved. Production was unaf-
fected since the existing pretreatment process could be
used until the start-up of the new system. Once flow in
the new system was established, pretreated wastewater
samples were extracted and analyzed by an independent
laboratory within a 30-day time limit, with results
submitted to the AHJ. This was anticipated, as periodic
independent lab testing is a part of the permit require-
ments. Initial testing exhibited all effluent concentra-
tions well below the categorical and local limits.

OPERATION AND LOADING CHARACTERISTICS

As days and weeks passed, PLC setpoints were “tweaked”
to optimize flow rates and feed pump dosages. The goal
is to control the influent flow to provide as much consis-
tency as possible for pH and metal concentrations while
operating the pretreatment system to provide effluent
metals levels as low as reasonably achievable while still
exhibiting some measurable presence.

Having detectable metals present in your effluent
while staying well below permit limitations ensures
that overdosing is not evident. Riding too close to the
upper limit on metals could result in an effluent spike
and possible non-compliant discharge if an unexpected

NEWEA JOURNAL / SPRING 2024

23



INDUSTRIAL WASTEWATER METALS REMOVAL

100
\

-
o

o
-—

Metal Concentration (mg/L)
o

2 3 4 5 6 7 8 9 10 1 12
pH Units

Figure 1. Hydroxide solubility of heavy metals varies by pH—in a
complex waste stream, basic hydroxide metals precipitation is difficult